
 

 
 
 
 
 

WATER RECLAMATION IN THURSTON COUNTY: 

A REVIEW OF LOTT’S PLANNED CLASS A WATER EXPANSION 

 

 

 

 

 

 

 

 

by 

Kathryn Ann Smith 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

A Thesis: Essay of Distinction 
Submitted in partial fulfillment 

of the requirements for the degree 
Master of Environmental Study 
The Evergreen State College 



 

 

 

 

 

 

 

 

 

 

 

 
 2009 by Kathryn Ann Smith. All rights reserved. 



 

 

 
This Thesis for the Master of Environmental Study Degree 

by 

Kathryn Ann Smith 

 

has been approved for 

The Evergreen State College 

by 

 

 

 

 
___________________________________ 

Edward Whitesell, PhD 
Member of the Faculty 

 
 

 
 
[...]

(Johnson, Carey, and Golding, 2004) 
na = not analyzed  
nd = not detected  
<LOQ = below the limit of quantification  

*tentatively identified 
 

Washington.  It was found in all samples collected for the study.  

Also found in most of the samples were nicotine and codeine.  The 

nicotine was found, in many cases, to be the result of sample 



39 

handling procedures.  It should be noted that nicotine and codeine 

are considered ubiquitous compounds and the reclaimed water is 

not the only source of these compounds in the environment. 

Sampling found 13 products in the effluent that were not present 

elsewhere in the environment.  The DOE determined that the levels 

of PPCPs found in the Sequim reclaimed water were at very low 

levels compared to conventional wastewater treatment effluents 

(non-tertiary treatment effluent) and below the level of concern 

(Johnson, Carey, and Golding 2004). 

 These case studies indicate that reclaimed water is becoming 

more and more acceptable around the United States.  Utilizing 

state of the art treatment techniques, municipalities are able to 

reclaim water and preserve valuable sources of water.  Protecting 

stream quality is important to ecosystems, salmon runs, and human 

health.  Urban areas are able to recharge groundwater aquifers 

and extend their useful supply or prevent intrusion of seawater into 

the aquifers.  

 Studies also indicate that the water is safe for reuse.  

Regulatory authorities place a much higher standard on reclaimed 

water to safeguard human health and the environment from its 

effects.  PPCPs are still a potential problem in the environment but 

the small volumes present in effluent and the enhanced removal 



40 

demonstrated by CTW make reclaimed water a good source of 

quality water. 



41 

4. LOTT PLANT OPERATIONS 

 LOTT serves Lacey, Olympia, Tumwater and urban Thurston 

County for wastewater treatment and disposal. As required by the 

Clean Water Act of 1972, LOTT utilizes primary and secondary 

treatment on all wastewater to remove settleable and 

nonsettleable solids, and biological organisms.  LOTT also removes 

nutrients from wastewater as part of its NPDES permit requirements.  

A portion of that treated water receives tertiary treatment to meet 

reclaimed water standards (LOTT 2006). 

Much of the state Capitol campus irrigation was converted in 

2007 to reclaimed water (WA GA 2008).  According to the GA’s 

2008 Sustainability Report, in 2007 over 6,000,000 gallons of 

reclaimed water irrigated Heritage Park, Marathon Park and along 

Deschutes Parkway (2008).  Figure 1 (page 4) illustrates the location 

of the Capitol campus that is using reclaimed water.   

LOTT plans expansion of reclaimed water use by extending 

service to the Tumwater Valley Golf Course.  This expansion, to be 

completed in 2010, will double the amount of reclaimed water 

produced by the Budd Inlet Plant and used in the South Sound  

(Dodge 2008).  This is a positive step for LOTT as it will save 

groundwater currently pumped for irrigation.  Also, the state-of-the-



42 

art technology LOTT employs for its processes will keep the public 

safe while reclaiming water. 

 

LOTT Budd Inlet Treatment Plant 

LOTT operates the Budd Inlet Treatment Plant (the Plant) in 

downtown Olympia and serves most of the greater Olympia area as 

well as the communities of Lacey and Tumwater (LOTT 2006).  The 

capacity of the plant is over 28 MGD (peak wet weather capacity) 

with an average treatment of 15 MGD (LOTT 2009a). 

 The Plant operates under NPDES Permit #WA0037061, issued in 

2005.  This permit mandates treatment levels for all wastewater 

discharged from the treatment plant as well as treatment standards 

for reclaimed water (WA DOE 2005). The Plant discharges 

wastewater effluent into Budd Inlet.  Figure 4 (page 43) illustrates the 

discharge of wastewater effluent.   

Since Budd Inlet is especially vulnerable to eutrophication 

from conventional wastewater discharge during the summer and 

shoulder seasons (April, May and October), the permit identifies 

loads for biochemical oxygen demand (BOD) and total inorganic 

nitrogen in terms of pounds per day rather than as a flow discharge.  

Table 7 (page 44) summarizes the NPDES maximum limits for 

conventional wastewater.  LOTT’s maximum levels during summer 



43 

and shoulder seasons for BOD and TIN are expressed in terms of 

pounds per day (lb/d) as opposed to milligrams per liter (mg/L) the 

rest of the year.  Regardless of the flow volume through the plant, 

during summer and shoulder seasons LOTT must meet the lb/d load.  

As the flow increases into the treatment plant, the load also 

increases; therefore, the greater the flow, the more efficient the 

plant must be at removing BOD and TIN (LOTT 2006).  LOTT is not 

required to monitor for nitrates and total suspended solids during 

summer and shoulder seasons or to monitor for total inorganic 

nitrogen during winter (WA DOE 2005). 

 

LOTT projects an increase to 22 MGD average influent to the 

plant by 2025, which would cause LOTT to exceed its permitted load 

Figure 4: Budd Inlet Discharge 

LOTT 2009a 



44 

for both BOD and TIN at current discharge rates (9 mg/L and 3 mg/L 

respectively).  LOTT therefore plans to build satellite reclamation 

plants (SRPs) to draw flow from the Budd Inlet Plant, treating to Class 

A water standards.  Diverting the increase will keep LOTT at its 

current discharge load into Budd Inlet and within the permit 

limitations (LOTT 2006). 

Table 7.  NPDES Permit Summary, Budd Inlet Treatment Plant, 

Effective October 1, 20051 

 
 Seasonal Condition 
Parameter Summer2 Shoulder3 Winter4 

BOD 671 lb/d 900 lb/d 30 mg/L 
TIN 288 lb/d 338 lb/d -- 
NH3 -- -- 26 mg/L 
TSS -- -- 30 mg/L 
Fecal Coliform 200 per 100 ml sample 
Total Recoverable Copper 0.006 mg/L 
pH Between 6-9 
1. All values refer to monthly averages.  Certain parameters also have weekly or 
daily limits. 
2. Summer = June, July, August, September 
3. Shoulder = April, May, October 
4. Winter = November, December, January, February, March 
(LOTT 2006, ES-2) 
 

Hawks Prairie Reclaimed Water Satellite  

 Limited area for expansion in downtown Olympia led LOTT to 

expand operations to satellite plants.  The Hawks Prairie (Lacey) 

Reclaimed Water Satellite (Satellite) is the first of the planned 

satellites to come online (LOTT 2006). 



45 

 The Satellite treats approximately 2 MGD of wastewater that 

originate in Lacey.  LOTT treats this water to Class A standards and 

discharges it to a CTW/recharge basin area on Hogum Bay Road 

also in Lacey.  This 41-acre facility is used to store reclaimed water 

for use in irrigation and toilet flushing.  That water not pumped for 

other purposes flows to recharge basins where it percolates 90 feet 

through the soil and enters the groundwater aquifer.  LOTT installed 

10 monitoring wells to track the quality of the water present in the 

aquifer (WA DOE 2006). 

 The Satellite operates under Ecology Permit ST6206.  In 

addition to meeting the requirements outlined under the Plant 

requirements, the Satellite must meet groundwater discharge 

criteria (see Table 4, page 35 ). 

Additional benefits of the Hogam Bay facility include both 

public education and habitat creation (WA DOE 2006).  The area is 

aesthetically pleasing and it features a walking trail with information 

boards providing visitors with background information on the water 

treatment processes.  The area also developed into a habitat area 

for birds and a variety of aquatic plants and animal species. 

 



46 

 

Figure 5 Wastewater Treatment Plant Flow 

Grit Removal 

Sedimentation 

Secondary 
Treatment 

Disinfection 

Screening / 
Grit Disposal 

Sludge Treatment 

Sludge Disposal 

Screening 

Discharge 

Tertiary Treatment 

Influent 

Nathanson 2008, page 288 



47 

LOTT Treatment Process 

The influent enters through the plant headworks and 

undergoes preliminary treatment, consisting of large debris and grit 

removal.  The wastewater then flows into primary sedimentation 

tanks, where the floating materials are skimmed off the top.  The 

heavier materials settle to the bottom, where they are pumped out 

as sludge.  See Figure 5 (page 46) for a water flow diagram. 

In a typical wastewater treatment plant, the influent would 

then undergo a biological (or secondary) treatment process using 

activated sludge to remove solids that did not settle in the primary 

process (Nathanson 2008).  However, at the LOTT plant, processes 

change from the typical during the secondary treatment phase.  In 

order to meet its NPDES permit limit, LOTT must remove both organic 

carbon and nitrogen during summer and shoulder seasons.  Class A 

Reclaimed Water production also requires nitrogen removal – as 

LOTT increases Class A production, they expanded nitrogen 

removal to year round as opposed to only summer and shoulder 

seasons (LOTT 2006). 

LOTT utilizes the Bardenpho™ process for nitrogen removal 

(see Figure 6, page 49), consisting of two alternating treatments in 

anoxic and aeration basins.  Alternating anoxic and aerobic 

environments allows both nitrification and denitrification to occur 



48 

sequentially.  Organic nitrogen and ammonia are nitrified into 

nitrate and nitrite in the aerobic basin.  The nitrified water is 

recycled to the anoxic basin where denitrifying organisms reduce 

the nitrate to nitrogen gas.  Any nitrates not removed in the first 

basin will be removed in the second anoxic basin.  Water is re-

aerated in the second aeration basin prior to clarification (LOTT 

2006).  Clarification removes residual solids from the treated water.  

Water enters through the center of the tank where it then radiates 

out to the edges.  The residual bacteria and solid material 

(activated sludge) fall, while the clarified water flows over weirs and 

into a collection trench.  Effluent from the secondary clarifiers 

generally has a suspended solids concentration below 10 mg/L 

(limit 30 mg/L). The clarified water is then pumped to disinfection.  

LOTT utilizes ultraviolet light for disinfection to keep the coliform 

levels within permit limits (LOTT 2006). 



49 

 

First Anoxic Basin

Intermediate
Pumping
Station

First Aeration Basin

Internal Mixed Liquor Recycle

Splitter
Box

Second
Anoxic Basin

Second
Aeration
Basin

Secondary
Clarifiers

Diversion Structure

From
Primary
Clarifiers

To UV
Disinfection

Mixers

Flows During Conventional Activated Sludge
Mode of Operation Only

RAS Flows

Liquid Flow

KEY

 

The Budd Inlet plant has a 1.5 MGD reclaimed water 

treatment capacity.  Water intended for additional treatment is 

pumped toward the sand filters.  The pipeline includes chemical 

injection ports where sodium hypochlorite and a coagulant are 

flash mixed into the water upstream of the filters.  This provides 

additional disinfection as well as increased filtering efficiency by 

coagulating the solids still present in the water.  The water is then 

forced through the sand filters and the filtered water is pumped to 

basins where the water remains for 30 minutes, undergoing chlorine 

disinfection.  Washington State requires a chlorine residue in all 

reclaimed water of 0.5 mg/L.  Solely using UV will not allow for that 

FIGURE 6: Bardenpho Four-Stage Biological Treatment 

(LOTT 2006) 



50 

chlorine residual.  LOTT continually monitors the effluent for 

compliance.  The resulting reclaimed water meets Class A 

standards (LOTT 2006). 

LOTT achieved 100 percent compliance with all permit 

limitations in 2008 and has an excellent compliance record overall 

(LOTT 2009a).  LOTT’s permit limitations included removal of 

microorganisms, suspended solids and nutrients.  The DOE 

determined that, although organic chemicals and heavy metals 

are present in the effluent, they are within acceptable levels for 

discharge into the environment (WA DOE 2005).  

PPCPs, however, are not a category identified in the WWTP 

permit since this is a relatively new category of concern.  In 2008, 

LOTT participated in a study conducted by the EPA to test the levels 

of PPCPs present in wastewater effluent.  Earlier studies suggested 

that biological nutrient removal processes are more effective in 

PPCP removal than conventional treatment processes.  EPA 

collected samples of influent, effluent, biosolids and reclaimed 

water from the LOTT process as well as from two facilities that do not 

utilize nutrient removal but which also discharge into Puget Sound.  

They will compare the data to test whether nutrient removal helps in 

the removal of PPCPs.  The results will be available sometime in 2009 

and, although this is a very small study with a small sample size, LOTT 



51 

hopes those results will provide more information regarding PPCPs 

and removal effectiveness through advanced biological treatment 

(LOTT 2009a). 

LOTT employs state-of-the-art treatment processes for both 

wastewater and reclaimed water effluent.  In 2008, LOTT won both 

the National Association of Clean Water Agency (NACWA) 

Excellence in Management Award and the Thurston County Green 

Business Award, in part for its reclaimed water operations.  NAQWA 

also awarded LOTT its Silver Level Peak Performance Award in 2008 

for LOTT’s excellence in meeting permit requirements (LOTT 2009a).  

LOTT’s reclaimed water meets or exceeds all permit 

requirements for groundwater recharge, irrigation and all non-

potable uses.  Expanding reclaimed water use is a responsible 

choice for the LOTT service area. 



52 

5. COMPARATIVE ANALYSIS 

 In this chapter, LOTT operations will be compared with those 

facilities described in chapter 3.  After briefly reviewing each case 

study operation, I will describe how LOTT’s treatment processes and 

effluent characteristics compare. 

The only illnesses directly related to reclaimed water 

happened in Arizona in 1979.  This outbreak was caused by a cross-

connection between the reclaimed water used for watering trees 

and shrubs in a campground and the potable supply for that 

campground (WA DOH 2007).  LOTT utilizes a dual distribution system 

to ensure this will not happen in Thurston County.  It also color codes 

the distribution pipes so that a cross connection is extremely unlikely.  

In accordance with DOE and DOH requirements, LOTT paints in 

purple all pipes and appurtenances related to reclaimed water 

(LOTT 2009b). 

 The first case study reviewed earlier involved LA County 

wastewater treatment plants, which use coagulation and 

chlorination, followed by filtration as a tertiary process, with an 

additional chlorination treatment (Hartling and Nellor 1998).  The LA 

County Sanitation District’s reclaimed water meets drinking water 

criteria for heavy metals, pesticides, trace organics and 

radioactivity.  This effluent contains less than 1 coliform bacterium 



53 

per 100 mL.  Virus sampling was conducted on 981 samples of 

tertiary effluent from 1979 – 1998 and only one sample tested 

positive for a virus (Hartling and Nellor 1998).  No data were 

recorded for PPCPs in the reclaimed water output.  The LA County 

Sanitation district does not utilize nutrient removal in its treatment 

process.  This can lead to a variety of issues, including algae growth 

in storage ponds and increased nitrogen in groundwater (Hartling 

and Nellor 1998). 

 Similarly to LA County, LOTT’s Budd Inlet Plant also uses an 

additional coagulant and disinfection prior to filtration.  LOTT also 

disinfects the water after the filtration operation for a minimum of 30 

minutes to achieve a state-mandated chlorine residual (LOTT 

2009a).  In 2008, LOTT’s reclaimed water output met all permit 

requirements for microorganisms, suspended solids and nutrients.  